61K28A3

PARTS
MANUAL



61” MID-CUT DECK ASSEMBLY

149\ |
150

113

50




61" Mid-Cut

Deck Assembly
# PART NO. QTY DESCRIPTION
1 582016 1 61" MC DECK WLDMNT
2 582012 1 61" MC DECK CHANNEL
3 583111 3 SPINDLE HOUSING
4 583112 3 SPINDLE SHAFT
5 104511 3 3/4"-16 HEX NUT
6 363350 6 BEARING - BLADE SPINDLE
7 105010 3 3/4" LOCK WASHER
9 343128 6 PULLEY SPACER
10 583107 3 SPINDLE PULLEY -5 3/4"
11 583108 3 5/8" SPRING DISC WASHER
12 100351 1 5/8"-11 X 8 1/2" HEX BOLT
13 583109 9 BLADE SPACER
14 823006 3 21.0" HI LIFT BLADE
15 583113 3 BEARING SPACER TUBE
16 603023 1 ANTI-SCALP ROLLER
17 523084 2 REAR DECK ROLLER
18 523329 3 FLTG. IDLER - FLAT
19 104261 3 5/8"-11 NYLOC NUT
20 100346 2 5/8"-11 X 4 1/2" HEX BOLT
21 822088 2 WIDE TAIL WHEEL STRUT
22 363187 4 1" BEARING
23 823220 2 WIDE TIRE ASSY ( COMPLETE )
23A 823339 X TIRE(13X6.5X6)
23B 823338 X FRONT RIM W/ VALVESTEM
24 100352 2 5/8"-11 X 9" HEX BOLT
25 104261 2 5/8"-11 NYLOC NUT
26 823245 2 AXLE TUBE
27 822144 1 DECK IDLER ARM W/BUSHING
28 523111 1 3/4 PLASTIC BUSHING
29 107513 1 3/8"-16 X 3" CARRIAGE BOLT
30 105260 8 3/8" FLAT WASHER
31 104257 16 3/8"-16 NYLOC NUT
32 100275 1 5/16"-18 X 1 1/2" HEX BOLT
33 109001 2 5/16"-18 WHIZLOCK NUT
34 104256 36 5/16"-18 NYLOC NUT
35 109007 2 3/8"-16 WHIZLOCK NUT
36 105258 9 5/16" FLAT WASHER
37 107503 10 5/16"-18 X 3/4" CARRIAGE BOLT
38 107509 5 5/16"-18 X 1" CARRIAGE BOLT
39 100274 12 5/16"-18 X 1 1/4" HEX BOLT




61" Mid-Cut

Deck Assembly
# PART NO. QTY DESCRIPTION
40 363080 1 RIGHT EYE BOLT
41 593126 1 SPRING MT.-DECK
42 593307 1 DECK - GEAR BOX
43 523371 1 3/4" TAPER HUB
44 523096 1 5" TAPERED PULLEY
45 105005 4 5/16" LOCK WASHER
46 107255 1 3/16" X 1" KEY
47 363145 2 1" CLAMP COLLAR
48 363187 2 1" FLANGE BEARING
49 100252 6 1/4"-20 X 3/4" HEX BOLT
50 823242 1 61" DECK BELT
51 423175 1 PUMP IDLER PIVOT
52 823155 2 CASTER ROD
53 373089 1 3/8 STD RETAINING WASHER
54 592143 1 GRASS DEFLECTOR - 61
57 100273 2 5/16"-18 X 1" HEX BOLT
58 593322 4 PIVOT BOLT - LONG
59 593323 4 PIVOT BOLT - SHORT
60A 592178 1 LEFT HAND CASTER ARM
60B 592176 1 RIGHT HAND CASTER ARM
61 582055 1 RIGHT HAND BELT SHIELD
62 582059 2 CASTER BAR WELDMENT
63 593166 2 HEAVY COMPRESSION SPRING
64 822124 1 61" DECK TUBE WELDMENT
65 583074 2 ROLLER MOUNT
66 100298 2 3/8"-16 X 2 1/2" HEX BOLT
67 753028 4 KNOB
68 107516 2 3/8"-16 X 2 1/4" CARRIAGE BOLT
69 107513 3 3/8"-16 X 3" CARRIAGE BOLT
70 593074 1 SPRING - FLTG. IDLER
71 823153 2 CASTER ROD SPACER
72 592006 2 SPRING RETAINER WELDM'T
73 100030 2 3/8"-16 X 3" TAP BOLT
74 823333 2 DECK ATTACH PIN
75 108001 2 3/16" QUICK PIN
76 823200 1 STEP TREAD
77 104255 2 1/4"-20 NYLOC NUT
78 823314 2 TUBE SADDLE SPACER
79 483017 2 RIGHT HAND IDLER SPACER




61" Mid-Cut

Deck Assembly
# PART NO. QTY DESCRIPTION
80 823157 2 CASTER ROD END
81 109025 2 5/8" HEAVY WASHER
82 823210 2 1/2" X 2" CLEVIS PIN
83 106763 2 1/8" COTTER PIN
84 108510 4 7/8" E-RING
85 363161 2 BELT SHIELD CAP
86 823211 2 1/2" X2 1/2" RING PIN
87 592198 1 FRONT AXLE W/BEARING
88 582057 1 LEFT HAND BELT SHIELD
91 105006 2 3/8" LOCK WASHER
94 100358 3 5/8"-11 X 2 1/4" HEX BOLT
95 583106 3 BLADE SPINDLE ASSY
96 XXXXXX X XXXXXX
97 593096 1 GEAR BOX TRUSS
98 106778 2 3/16 X 1 1/2" COTTER PIN
99 107255 1 KEY - 3/16" X 1"
100 423023 2 ANTI-SCALP ROLLER
101 100336 2 1/2-13 X4 1/2 HHCS
102 453132 2 SPACER
103 104259 2 1/2-13 NYLOC
104 523138 1 3/4 CLAMP COLLAR
105 104256 10 5/16-18 NYLOC NUT
106 100275 2 5/16-18 X 1-1/2 HHCS
107 593161 1 WAVEY WASHER - 3/4
108 592074 1 PEDAL MOUNT WELDMENT
109 592085 1 FOOT LIFT PEDAL W/ BUSHING
110 363089 2 BRONZE BUSHINGS
111 111004 1 1/4-28 ZERK
112 100303 1 3/8-16 X 4 HHCS
113 104257 7 3/8-16 NYLOC NUT
114 592080 1 FRONT HEIGHT MOUNT WELDM'T
115 107509 8 5/16-18 X 1 CARR. BOLT
116 592078 1 REAR LIFT MOUNT WELDMENT
117 100299 2 3/8-16 X 2-3/4 HHCS
118 593168 1 1/2 TURNBUCKLE
119 593170 1 1/2 RH ROD EYE
120 593172 1 1/2 LH ROD EYE




61" Mid-Cut

Deck Assembly
# PART NO. QTY DESCRIPTION

121 109038 1 1/2-20 LH HEX JAM NUT
122 104755 1 1/2-20 HEX JAM NUT
123 593165 2 CLEVISPIN-1/2X11/2
124 106763 2 1/2 X1 1/4 COTTER PIN
125 592117 1 LIFT ARM W/BUSHING
126 363089 2 BRONZE BUSHINGS
127 111004 1 1/4-28 ZERK
128 593138 2 CUTTING HEIGHT PLATE
129 593155 1 SPACER GRIP
130 593140 2 HEIGHT PLATE SPACER
131 603031 1 DRAIN CLAMP
132 100298 1 3/8-16 X 2-1/2 HHCS
133 593160 1 HEIGHT PLATE PIVOT
134 592082 1 LOWER SCISSOR ARM
135 363087 1 TRANSMISSION SHAFT SPACER
136 593146 1 UPPER SCISSOR ARM
137 100293 1 3/8-16 X 1-1/4 HHCS
138 123044 3 PIN BUSHING
139 593174 1 9/16 PLASTIC WASHER
140 253059 1 ENGAGEMENT BUSHING
141 100292 2 3/8-16 X 1 HHCS
142 100300 1 3/8-16 X 3 HHCS
143 753027 2 DISC SPRING WASHER
144 363174 1 EYE BOLT SPACER
145 105006 2 3/8 LOCK WASHER
146 593164 1 ROD END RHF 3/8
147 100294 1 3/8-16 X 1-1/2 HHCS
148 593163 1 ROD END 3/8
149 343158 1 FOOT PEDAL LINK
150 104754 2 3/8-24 HEX JAM NUT
151 109036 1 1/2 X 2 BALL LOCK PIN
152 823309 1 FRAME SPACER - PLTD
153 533132 1 PLASTIC DISCHARGE CHUTE
154 593302 1 TOP CHUTE BRACKET
155 533136 1 BOTTOM CHUTE BRKT.
156 109007 4 3/8 - 16 WHIZLOCK NUT
157 592090 1 CUP RETAINER - RIGHT
158 592092 1 CUP RETAINER - LEFT
159 593176 2 LIFT SPRING CUP




61" Mid-Cut

Deck Assembly
# PART NO. QTY DESCRIPTION
160 107509 4 5/16-18 X 1 CARR. BOLT
161 105258 2 5/16 STD FLAT WASHER
162 104256 4 5/16-18 NYLOC NUT

NOTES:




61” MID-CUT MAINFRAME ASSEMBLY

g — 66



61" Mid-Cut
Mainframe Assembly

25/28 HP KAW

# PART NO. QTY DESCRIPTION

1 823165 1 ELECTRIC CLUTCH - MS X

2 583494 1 CLUTCH SPACER

3 363075 1 ROUND BELT GUIDE

4 523063 1 ENGINE DRAIN ADAPTER

5 523064 1 ENGINE DRAIN LINE

6 523065 1 ENGINE DRAIN PLUG

7 423069 2 SPRING DISC. WASHER - 7/16

8 100532 1 7/16-20 x 1-1/2 HHCS

9 423068 1 CLUTCH WASHER

10 363097 1 SPACER-TURNBUCKLE

11 823248 1 CLUTCH SPACER

12 363080 1 RIGHT EYEBOLT

13 593074 1 IDLER SPRING - HH

14 483025 1 RIGHT HAND IDLER PULLEY

15 483017 1 RIGHT HAND IDLER SPACER

16 104257 30 3/8"-16 NYLOC NUT

17 422025 1 TENSIONER W/BUSHING

X 523111 X BUSHING ( SERVICE)

18 100297 1 3/8"-16 X 2 1/4" HEX BOLT

19 823030 1 IDLER PIVOT

20 582043 1 ENGINE BASE - KAW X

21 100252 2 1/4"-200 X 3/4" HHCS

22 107259 1 1/4" X 1/4" X 1" KEY

23 363215 1 TAPER LOCK HUB
24A 523096 1 TAPER LOCK SHEAVE X
24B 363216 1 TAPER LOCK SHEAVE

25 823032 2 2 BOLT FLANGE BEARING

27 100311 4 7/16"-14 X 1 1/4" HEX BOLT

28 104258 4 7/16"-14 NYLOC NUT

29 583080 1 1" POWER SHAFT - MC

30 523414 1 1" YOKE

31 523415 2 CROSS

32 593075 1 YOKE SHAFT

33 583481 1 YOKE TUBE

34 823372 1 3/4" YOKE

35 593064 1 COMPLETE PTO SHAFT

36 103295 2 3/8"-16 X 1/2" SET SCREW

37 823066 2 BRACE ROD - LOWER

38 105006 7 3/8" LOCKWASHER

39 100292 24 3/8"-16 X 1" HEX BOLT

40

SEE HYDRAULIC ILLUSTRATION




. =
61" Mid-Cut 2 :
- I
Mainframe Assembly g &
# PART NO. QTY DESCRIPTION oo
41 823050 1 DECK ARM SHAFT
42 822036 2 DECK ARM
43 822090 2 DCK ARM SWVL W/ZERK
44 823015 4 DECK ARM WASHER
45 108502 2 SNAP RING
46 111004 12 1/4"-28 GREASE ZERK
47 583120 2 FRONT PIVOT ROLLER (REF ONLY)
47A 583464 2 FRONT ROLLER
47B 583490 2 FRONT ROLLER TUBE
49 100298 2 3/8"-16 X 2 1/2" HEX BOLT
50 582006 1 FRONT FRAME
51 593078 1 FOOT PLATE
52 823042 3 FOOT PLATE TREAD
53 100295 4 3/8"-16 X 1 3/4" HEX BOLT
54 823140 1 PARK SHAFT
55 SEE HYDRAULIC ILLUSTRATION
56 582041 1 LEFT HAND FRAME RAIL
57 582039 1 RIGHT HAND FRAME RAIL
60 583168 2 KNOB 5/16" STUD
61A 592036 1 CENTERCOVERA/C X
61B 583010 1 FRONT ENGINE COVER X
62 109030 2 5/16" RETAINING CLIP
63 822146 1 REAR COVER
64 823335 2 REAR COVER STRAP
65 583504 1 REAR COVER - KAW
66 753028 2 KNOB
67 583191 2 1" SQ. TUBE PLUG
68 582061 1 ENGINE GUARD - REAR
69B 823267 1 CLUTCH BELT X
69C 583517 1 CLUTCH BELT X
70 363145 1 1" CLAMP COLLAR

Not Shown: 593282 - Muffler

NOTES:
A CONTACT ENGINE MFG FOR ALL ENGINE & RADIATOR PARTS NOT

SHOWN. ENCORE MFG DO NOT SERVICE THESE PARTS!




61” MID-CUT SEATFRAME




61" Mid-Cut
Seatframe Assembly

# PART NO. QTY DESCRIPTION
1 100252 28 1/4-20 X 3/4 HHCS
2 100254 8 1/4"-20 X 1" HEX BOLT
3 100271 19 5/16-18 X 3/4 HHCS
4 100273 8 5/16-18 X 1 HHCS
5 100274 4 5/16-18 X 1-1/4 TAP BOLT
6 100275 2 5/16-18 X 1-1/2 HHCS
7 100294 2 3/8-16 - 1-1/2 HHCS
8 100303 2 3/8-16 X 4 HHCS
9 102000 3 #12-24 X 5/8 SELF TAP. SCREW
10 104253 2 5/16-24 NYLOC NUT
11 104255 2 1/4"-20 NYLOC NUT
12 104256 33 5/16-18 NYLOC NUT
13 104257 3 3/8"-16 NYLOC NUT
14 104752 4 5/16-24 JAM NUT
15 105005 10 5/16 LOCKWASHER - HEAV
16 105256 28 1/4 STD. FLATWASHER
17 105258 4 5/16 STD. FLATWASHER
18 105260 1 3/8 WASHER - STD FLAT
19 105261 2 3/8 ANS. TYPE B FLATWASHER
20 107503 2 5/16-18 X 34 CARR. BOLT
21 107520 2 5/16-18 X 1-3/4 CARR BOLT
22 109000 8 1/4"-20 WHIZ LOCK NUT
23 109001 4 5/16-18 WHIZLOCK NUT
24 109015 24 1/4-20 NUT CLIP
25 153045 1 5/16 PUSH NUT
26 363029 1 .312 ROD SWIVEL
27A 363098 2 GAS LINE CLAMP
27B 363098 4 FUEL LINE CLAMP
28 363105 1 BUSHING
29 363113 4 SPACER
30 363165 1 #3 1SSCO HAIRPIN COTTER (#2)
32 373054 2 SPRING
33 533125 2 GROMMET
34 423140 4 3/41D 2 BOLT BEARING
35 423160 2 5/16-24 BALL STUD
36 453082 2 5/16 ROD END
37 523030 1 SEAT SWITCH
38 523031 1 PTO SWITCH
39 523032 2 HANDLE GRIP
40 523033 2 HANDLE PLUG
41 523034 1 PARK SWITCH
42 523044 1 SEAT CABLE




61" Mid-Cut
Seatframe Assembly

# PART NO. QTY DESCRIPTION
43 523112 2 5/16 CLAMP COLLAR
44 523278 2 SEAT SPRING
45 523283 1 HOUR METER
46 582048 1 PARK LEVER w/ GRIP
47 583050 1 FUEL VALVE
48 583077 1 SEAT LT. GREY W/TRACK
49 583089 1 SEAT CUSHION
50 583090 1 BACK CUSHION
51 593097 1 ARM REST PAD - LH
51 593097 1 ARM REST PAD - RH
52 583183 2 FUEL TANK ADAPTER
53 583184 1 FUEL LINE
54 583186 1 FUEL LINE - 29"
55 583224 1 SEAT STOP
56 583401 1 BATTERY MOUNT
57 583415 2 DAMPENER
58 583438 2 ADJUSTMENT PLATE
60A 592041 1 CONTROL HANDLE - RH
60B 592042 1 CONTROL HANDLE - LH
61 592008 1 SEAT FRAME WELDMENT
62 592010 1 SEAT PLATE WELDMENT
63 592012 1 RH REAR TANK MT.
64 592014 1 LH REAR TANK MT.
65 592016 1 FRONT TANK MOUNT - RH
66 592018 1 FRONT TANK MOUNT - LH
67 592020 1 CONTROL PANEL
68 592060 2 HANDLE MOUNT WELDMNT-LH
69 592024 2 CONTROL PIVOT RIGHT
69 592026 1 CONTROL PIVOT LEFT
70 533181 1 FUEL TANK/FENDER - LH
71 533180 1 FUEL TANK/FENDER - RH
72 593008 2 1-1/2" GROMMET
73 593010 2 HANDLE MOUNT BAR
74A 593022 2 RH CONTROL MOUNT
74B 593024 1 LH CONTROL MOUNT
75 593026 2 RH CONTROL COVER
76 593028 2 LH CONTROL COVER
77 593032 1 RH CONTROL LINK
78 593034 1 LH CONTROL LINK
79 593048 1 SWITCH MOUNT - NEUTRAL
80 593058 2 NEUTRAL INDICATOR
81 593067 1 RH TANK PANEL




61" Mid-Cut
Seatframe Assembly

# PART NO. QTY DESCRIPTION

82 593068 1 LH TANK PANEL

83 603032 1 FUEL LINE - 24"

84 823127 2 NEUTRAL LINK

85 823132 1 PARK BRAKE LINK

86 363413 2 FUEL CAP - EPA

87 823194 1 ALARM

88 823221 4 BALL STUD

ADDITIONAL COMPONENTS NOT PICTURED:
593370 2 VENT
363412 2 GROMMET
533085 1 1/4 LINE - 21.5
583470 1 1/4 LINE - 13"
593440 1 1/4 LINE - 50"
623196 1 BRASS TEE




61” Mip-Cut SmaLL HYyDRO Pump ASSEMBLY




61" Mid-Cut

: 3
Small Hydro Pump Assembly g 2
N
# PART NO. QTY DESCRIPTION
1 103023 10 LUG NUT
3 583055 2 DRIVE WHEEL ( COMPLETE)
3A 583059 X DRIVETIRE (24X 12X 12)
3B 583487 X BARLUGTIRE (23X 10.5X12)
3C 583058 X RIM W/ VALVESTEM
582008 2 WHEEL HUB
5 583325 2 WHEEL MOTOR - MP14
5A 583520 X SEALKIT - MP14
6 582031 2 MOTOR SPACER
7 582002 1 RIGHT HAND MOTOR MOUNT
7 582004 1 LEFT HAND MOTOR MOUNT
8 593287 4 MOTOR ADAPTER SHORT
9 593285 1 RIGHT HAND OUTSIDE LINE(61")
10 593283 1 RIGHT HAND INSIDE LINE(61")
11 593284 1 LEFT HAND INSIDE LINE(61")
12 593286 1 LEFT HAND OUTSIDE LINE(61")
13 583241 2 PUMP TO PUMP HOSE
16 453129 1 PUMP TO TANK SUPPLY HOSE
17 453106 1 SWIVEL TEE
19 583126 4 STRAIGHT ADAPTER
20 453074 3 90 DEGREE ADAPTER
21 583491 2 PUMP- 10A W / RELIEF
21A 583514 X PUMP SEAL KIT - 10L
22 583382 2 PUMP PULLEY
23 423178 2 15 MM TAPER HUB
24 453102 2 PUMP KEY
25 100252 2 1/4"-20 X 3/4" HEX BOLT
26 823104 2 CONTROL BAR
27 100257 4 1/4"-20 X 1 3/4" HEX BOLT
28 453090 2 CLAMP BAR
29 104255 6 1/4"-20 NYLOC NUT
30 583132 1 SUCTION SCREEN
31 583442 1 FILTER ADAPTER(61")
32 423064 1 FILTER HEAD
33 423063 1 HYDRO OIL FILTER (NO CROSS REF AVAIL)
34 423165 1 OIL BREATHER CAP(61")
35 583049 1 OIL TANK(61")
36 423065 1 OILEYE
37A 583200 1 PUMP DRIVE PULLEY X
37A 583217 1 PUMP PULLEY - KAW X
38 583385 1 PUMP BELT SML PUMP X | X
39A 583042 1 RIGHT HAND BRAKE ROD(61")




61" Mid-Cut

2 3
Small Hydro Pump Assembly o
& &
# PART NO. QTY DESCRIPTION
39B 583044 1 LEFT HAND BRAKE ROD(61")
40 422049 1 BRAKE CRANK
41 373086 1 BLADE SPACER
42 104256 6 5/16" PUSH NUT
43 593116 2 BRAKE SPRINT NUT
44 105257 2 5/16" SAE FLAT WASHER
45 523024 2 DECK DR. SPRING
46 423130 2 PARK BRAKE SWIVEL
47 593114 2 PARK BRAKE STRAP
48 363177 2 3/8" PUSH NUT
49 583190 2 BRAKE ARM
50A 583038 1 RIGHT HAND BRAKE CALIPER
50B 583039 1 LEFT HAND BRAKE CALIPER
50C 583511 X BRAKE PAD KIT
51 583040 2 CALIPER MOUNT
52 100339 8 1/2"-13 X 6" HEX BOLT
53 100300 2 3/8"-16 X 3" HEX BOLT
54 104257 32 3/8" NYLOC NUT
56 583328 1 PUMP PLATE -MCBDP10
58 105260 13 3/8" FLAT WASHER
59 823351 1 PUMP DRIVE IDLER
61 422025 1 TENSIONER W/BUSHING
X 523111 X BUSHING ( SERVICE )
62 100294 2 3/8"-16 X 1 1/2 HHCS
65 373089 2 RETAINING WASHER
66 423175 1 IDLER PIVOT
68 583144 1 PUMP IDLER SPRING
70 109007 2 3/8"-16 WHIZLOCK NUT
71 393070 1 IDLER SPACER
73 583274 1 FRONT DRIVE ADAPTER
72 100293 1 3/8"-16 X1 1/4 HHCS
73A 583218 1 PULLEY ADAPTER X
73B 583508 1 FRONT DRIVE X
74 453020 1 CROSS ADAPTER
75 453076 1 90 DEG SWIVEL
76 453109 1 SWIVEL ELBOW
77 593181 2 WHEEL MOTOR SHAFT NUT - TJ
78 107013 2 KEY, 5/16 X 1.0 (1001) WOODRUFF

NOTES:




61” MID-CUT ELECTRICAL SECTION




. 2
61" Mid-Cut = § 3
] ] S &
Electrical Section -
KR & &
# PART NO. QTY DESCRIPTION
1 593044 1 CHOKE CABLE
2 101039 6 #10-24 X 5/8" PAN HEAD BOLT
3 104252 6 #10-24 NYLOC NUT
4A 593050 1 WIRE HARNESS X | X
4B 593049 1 WIRE HARNESS X
5 523145 1 20 AMP FUSE
6 523146 1 15 AMP FUSE
7 523147 1 10 AMP FUSE
9 423027 1 IGNITION SWITCH ASSEMBLY
10 593041 1 NEUTRAL SWITCH
11 823194 1 ALARM
12 423142 1 12 VOLT BATTERY
13 423172 2 BATTERY HOLD DOWN
14 423011 1 BATTERY HOLD DOWN ANGLE
15 423158 3 TERMINAL INSULATOR
X 823199 1 BATTERY BOOT - POS.
16 109017 2 1/4"-20 WING NUT
17 523031 1 PTO SWITCH
20 593043 1 THROTTLE CABLE
21 523034 1 PARK BRAKE SWITCH
22 823196 1 POSITIVE CABLE
23 823197 1 NEGATIVE CABLE
24 523036 1 WARNING LIGHT X 1| X
24 523036 3 WARNING LIGHT X
26 423030 1 SAFETY MODULE X1 X | X
27 423017 1 STARTER REPLAY X1 X | X
28 583495 1 ENGINE WIRE HARNESS X
29 423117 1 POSITIVE CABLE - LONG X | X

NOTES:




ENCORE PART #: 593050

WIRE HARNESS FOR 61K28A3 ; 28 HP KAWASAKI
WIRE HARNESS FOR 72K28A3 ; 28 HP KAWASAKI

BROWN 18 GA.

_—

'SOd "L1vE OL £88v862 # QUVMOVd

HOLNT0 0110313

VO ¥1L MOv18

H VO 81 X0v1a

=

H3L3IN JNOH

IT

vozL a3y V L

VO 8L MOTI3A

VO 81 3LIHM

AVI3Y ¥3LHVIS

¥3IAN3S LV3H 110

90€Z.6#
NNOO V17130
HOLIMS
= =
| oLd
P

]

VO 81 MOTIZA
NOLLONNF S¥IM
<
S
N
Vo pL3aNTa a
L VO 8L "d1S 3N/ OVE &
5 VO 8L "dLS 318/ OV8 s
<
= k) I - ‘NNOO s
wo|® _ ERletet w
3 |uw 2
a |3 @
a
vo vl 38
VPSYEZOH QUVIOV
™/ HOLO3INNOD INION3
VO 81 50V18 Yo
NW\V
%5
< i
&
®
2 HOLImMS £Y6Y00ZL# QUVIOV
g A VO yL a3y 30078 35N4
¢ VO ZL IONVHO
VO 7l a3y
VO 8L 'dLS Yovie/ a3y N VO 81 ILIHM
vozL a3y

M VO 8L a3y

VO 8L 3LIHM / NVL

VO 81 ILIHM / %OV18

ot

HOLIMS
IvHLNaN
¥3IATT

VO 81 NIFHO

VO 81 NMO¥E

8Y0LL6T # QHYINOV

HOLIMS
AVHE MHvd

PURPLE 18 GA

VO 8L N3O

0]

HOLIMS Lv3s

VO 81 'd1S MOV18/ a3y

VO 8l 'd1S MOV18/ a3y

VO 81 %0V18/ IONVHO

10D 060 # | 10}
(9) "SNI 'NON
‘Wy3L 3TVW34 881

o

VO 81 ALIHM / NVL ‘93N
S1HOIN
ONINYYVYM
SOd

VO 8L 3NT8/3LIHM

ONIMVYA TvOIdLO313

OV SSINYVH FIM 0S0£65



ENCORE PART #: 583495
ENGINE WIRE HARNESS FOR 61K28A3 ; 28 HP KAWASAKI

ENGINE WIRE HARNESS FOR 72K28A3 ; 28 HP KAWASAKI

4WAY CONN. PACKARD #2977048
VIEW FROM BACK

RED 14 GA.

ENGINE CHARGING TERM.
25 INS. FEMALE TERM.
AMP #3-520408-2 (2)

RED /BLACK STP.
18 GA.

ENGINE KILL TERM.
3M # MNG18-156DM or equiv.
(bullet style male disconnect)

ENGINE FUEL SOLENOID TERM.
3M # MNG18-156DFI or equiv.
(grip snap receptical)

BROWN / WHITE STP. 18 GA.

OIL PRES. SENDER FLAG TERM. AMP
#2-520129-2 wlins (or equiv.)




61” MID-CUT DECALS

KEEP HANDS and FEET AWAY

[ A CAUTION A

1. READ AND UNDERSTAND OWNERS MANUAL BEFORE OPERATING
EQUIPMENT.

2. BE SURE CONTROL LEVERS ARE IN NEUTRAL AND PARK BRAKE
IS SET BEFORE STARTING ENGINE

©

3. MOWER SHALL NOT BE USED UNLESS ALL GUARDS ARE IN PLACE.
4 KEEP HANDS, FEET & ALL OBJECTS FROM UNDER DECK. KEEP
PEOPLE AND PETS AT A SAFE DISTANCE.
5. USE CAUTION ON SLOPES.
6. BEFORE LEAVING OPERATOR'S POSITION:
A_PLACE CONTROL LEVERS IN NEUTRAL POSITION,
B. DISENGAGE P.T.0. CLUTCH. PARK
2 3 4 C. ENGAGE PARK BRAKE BRAKE
7. DISCONNECT SPARK PLUG WIRE BEFORE CLEANING OR SERVICING.
v 5. DO NOT ADD FUEL WHILE ENGINE IS WARM OR RUNNING. e

> ° ©
w 7] o

SAE 20w50

o
.~OE THROTTLE O{%m ONLY
- &)

CHOKE USE API CD RATED

8 9

.. ProwlER

\FUEL/

423196 OFF

CUTTING
HEIGHT
FUEL -
FILTER —
5
FUEL LH — 3
PTO SWITCH L T —
PULL TO ENGAGE \ RH / —_ 5"
TANK —
PUSHTO
DISENGAGE 1 7

11 19

A WARNING

TO AVOID SERIOUS INJURY OR DEATH,

AWARNING

* DO NOT ALTER ELECTRICAL SYSTEM. WRONG X ALWAYS REMOVE JEWELRY
—_— WIRING CONNECTIONS WILL DAMAGE BEFORE ATTEMPTING REPAIR
ELECTRICAL COMPONENTS AND MAY MAKE OR REPLACEMENT OF
’ THE SAFETY SWITCHES INOPERATIVE ELECTRICAL COMPONE’:LS:}n
—= 7 i)
TO AVOID SERIOUS 24 20
INJURY:
 OPERATE CONTROLS SMOOTHLY
AND SLOWLY, ESPECIALLY ON
SLOPES|
® MOVE VERY SLOWLY WHEN A I N G
ATTACHMENT IS REMOVED. WA R N A
© DO NOT OPERATE ON STEEP TO AVOID SERIOUS INJURY OR DEATH, C
SLOPES; SEE OPERATOR'S X READ OPERATOR'S MANUAL BEFORE X KEEP SHIELDS AND GUARDS IN PLACE. o,
ATING & FOLLOW ALL PRECAUTION: KEEP CLEAR OF DRIVES AND BELTS.
e s e (CONTACT DEALER FOR MANUALS) K cerime ST MR ,‘(
#ALWAYS LOOK BEHIND MACHINE * LOWER IMPLEMENT, STOP ENGINE AND REMOVE KEY BEFORE WORKING -U-J
BEFORE BACKING. REMOVE KEY BEFORE DISMOUNTING. UNDERNEATH
=) DO NOT MOW WHERE MACHINE 2 HO ROER BONOTOPERATE MOWERIN: KNOW HOW 0 STOP TRAGTOR AND KEEP AWAY!
* COULD SLIP ORTIP. ok 'ALL OV NO GHILDREN OR UNGUALIFIED! EMERGENCY * ENTANGLEMENT WITH ROTATING DRIVE
© BACKDOWN SLOPES. GO FORWARD PERSONSTO OPERATE EQUIPMENT  BE CAREFUL ON UNEVEN TERRAIN. PARTS CAN CAUSE INJURY OR DEATH.
P SLOPES. * CLEAR MOWING AREA OF DEBRIS. DECREASE SPEED WHEN TURNING.
23320 * KEEP ALL DRIVE SHIELDS & GUARDS IN
PLACE & IN GOOD CONDITION.

* ALLOW NO RIDERS.

16 93 25

26

oot for & minut AWARNING
cool for 2 minutes
before refuelin
s ROTATING DRIVE PARTS
Jo prevent fuel KEEP AWAY - ROTATING BLADES * BENEATH
ill, fi 5 ENTANGLEMENT WITH ROTATING DRIVE
:P;I}éf;::cr:sk v SERIOUS INJURY OR DEATH CAN RESULT FROM PARTS CAN CAUSE INJURY OR DEATH.
below filler neck KEEP AWAY! THROWN-OBUECTS OR BLADE CONTACT: % DO NOT OPERATE WITHOUT THIS AND
SHIELD MISSING FROM THIS AREA ' DO NOT STAND ON OR NEAR MACHINE WHEN IN OPERATION. ALL OTHER SHIELDS IN PLACE AND IN
TO AVOID SERIOUS INJURY OR DEATH, % KEEP HANDS AND FEET AWAY FROM UNDERNEATH CUTTER TO AVOID GOOD CONDITION.
In USA-use DO NOT OPERATE WITHOUT THIS AND SERIOUS INJURY. 523323
unleaded gasoline A SHIEKDS N PLACE.AND IN * NEVER OPERATE WITHOUT DISCHARGE CHUTE OR GRASS CATCHER
only d ASSEMBLY IN PLACE. s23328
-

A WARNING

TO AVOID SERIOUS INJURY OR DEATH
DO NOT OPERATE MOWER WITHOUT DISCHARGE
SHIELD OR DEFLECTOR IN PLACE AND GOOD REPAIR.

823326

A DANGER

THE DISCHARGE CHUTE OR GRASS CATCHER IS NOT IN PLACE

31

30



61" Mid-Cut
Decal List

# PART NO. DESCRIPTION
1 363023 DANGER DECAL

2 363231 LARGE ENCORE LABEL

3 363243 ENCORE DECAL

4 363265 SMALL ENCORE LABEL

5 423155 RIDER CAUTION DECAL

6 423156 PARK LEVER DECAL

7 423196 BELT ROUTING DECAL

8 423197 CONTROL DECAL

9 453010 OIL DECAL

10 523020 LIGHT DECAL

11 523021 PTO DECAL

12 583023 LABEL - FUEL VALVE

13 583076 PROWLER DECAL

14 583088 PROWLER - BLK DECAL

15 XXXXXX XXXXXXX

15 583192 PRO-61" DECAL

16 583232 DECAL - UP- DOWN

17 583280 FUEL VALVE LABEL - DSL

18 583372 GLOW PLUG DECAL

19 583416 CUT GAGE DECAL
20 583441 DIESEL LABEL
21 583443 PROWLER DECAL - RED
22 823318 FUEL TANK DECAL
23 823319 TIP OVER - WARNING

24 823320 BATTERY - WARNING DECAL
25 823321 OPERATING - WARNING

26 823322 ROTATING PARTS - DANGER
27 823323 ROTATING PARTS - WARNING
28 823324 SHIELD - DANGER

29 823325 THROWN OBJECTS - DANGER
30 823326 DISCHARGE - WARNING

31 823327 DISCHARGE - DANGER

ADDITIONAL DECALS NOT PICTURED

593452

593453

DECAL, PROWLER

DECAL, CAT
















7

ENCORE

POWER EQUIPMENT

61K28A3 —PARTS MANUAL
ALL RIGHTS RESERVED. CONTENTS SUBJECT TO CHANGE. PREMIER HYDROPRO 201808





